NED University of Engineering & Technology, Karachi
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Test Report SAY NO TO CORRUPTION

Sr. No. 89

Test Report No. PPD/ATR - 82 Date: 17 -01-2020
Name & Address of Client: Xinuan International Engg. Co. (pvt) Ltd.
Description of the Sample

Item: Rubber Waterstop

Mark if any: nil

Date of Receipt: 07-01-2020 Make: Not Known

Condition Found on Receipt: Normal
Sample Plan/Procedure Used: As provided by the client  Date of Sampling: Not known
Eavironmental Condition: Temp: 20°C Humidity: 49 %
Measurements & Results:
S.No. TESTS Methods Used RESULTS
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